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SUBJECT:

Compressive load test of grating submitted by Jonite Private Limited on 06th August 2013.

TESTED FOR:

Jonite Private Limited
5 Upper Aljunied Link
#01-01
Quartz Industrial Building
Singapore 367903

Attn : Mr. Lexter Chen

SAMPLE DESCRIPTION:

One piece of 500 mm (L) x 292 mm (W) x 50 mm (T), claimed to be “JONITE grating” were received for the
testing. Photo 1, shows the sample as submitted

Photo. 1 : Load test sample
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TEST METHOD:

BS EN 1433 : 2002  Drainage channels for vehicular and pedestrian areas —Classification,
design and testing requirements, marking and evaluation of conformity

Sample size: 500 mm (L) x 292 mm (W) x 50 mm (T)
Number of determination: 1

TEST RESULTS:

Sample Reference 500 x 292 mm “Jonite grating” BSEN 1433 : requirement

Class D400 -

Clear opening, CO (mm) 230 -

Test load (kN) 400 -

Test block (mm) 250 x 150 -

Permanent set at 2/3 of test load,  (mm) 0.42 Max 1

Loaded to test load of 400kN for 30s No visible crack observed Shall not show failure

Leong Ann Seow Oh Heng Hwa
Higher Associate Engineer Engineer

Polymer Products
Mechanical Centre
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Please note that this Report is issued under the following terms :

1. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration.  The results are not used to
indicate or imply that they are applicable to other similar items.  In addition, such results must not be used to indicate or imply that TÜV SÜD
PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

2. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no
responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information
supplied.

3. Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results
furnished by TÜV SÜD PSB in any advertisements or sales promotion.

5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

July 2011


